"EASTMAN LIGHT WEIGHT
ROUND KNIVES .

TYPE BBR

(Page 4)

TYPE BBB

(Page 4)

TYPE
BB32

(Page 6)

CAUTION TYPE BBTC2

(Page 4)
MACHINE EQUIPPED
WITH
SHARP BLADE

TYPE D2H

(Page 8)

(Page 10)

TYPE D2

(Page 8)

hickadee [l

ROTARY SBHEAR

INSTRUCTION BOOK AND PARTS LIST

Eastmanirmiim

COMPANY

779 WASHINGTON STREET
BUFFALO, NEW YORK 14203
AREA CODE: 716, 856-2200

EASTMAN DEPENDABILITY, EASTMAN QUALITY AND EASTMAN SERVICE ARE YOUR GUARANTEE
THAT EASTMAN CUTTERS CUT CUTTING COSTS. THERE'S AN EASTMAN FOR EVERY CUTTING NEED.

N\ 7

From the library of: Superior Sewing Machine & Supply LLC




2\

DESCRIPTION

TYPEBBB

(Page 4)

BBB — Equipped with single Sharpener and Shear Plate
where continuous honing of Knife edge is desired. 2¥2"
Hexagon Knife.

TYPE BBR

(Page 4)

TYPE BBTC2

(Page 4)

BBTC2 — Used with a track where accurate and square
cutting is required. Equipped with 22" Knife.

TYPE
BB32

(Page 6)

BB32 — Has a 34" Knife for increased capacity and an ad-
justable Throat Plate.

CAUTION

Read instructions carefully before starting motor. Be
sure that voltage and current are the same as stamped
on nameplate. All Eastman machines shown in this
catalogue are equipped with sharp blades and extreme
caution should be used when this machine is put into
use. When this equipment is not being utilized, the
power supply should be disconnected from the
equipment.

TO OPERATE MACHINE

Turn machine to ON position; if cutter does not start
immediately return switch to OFF position. Check line output
and be sure that the unit is plugged in properly and is making
full contact. Do not attempt to start this unit while it is in the
material to be cut.

WARNING

Before performing any of the following procedures,
make sure that the attachment plug has been
disconnected from power source.

KNIFE REPLACEMENT

BBR — BBB — BBTC2 (Page 5) — To remove knife, lay
machine on side and carefully insert blade of screwdriver into
fan of the motor and using Spanner Wrench (95C1-19)
inserted into Locknut (4C1-175) or (4C1-182), turn counter-
clockwise and remove Locknut — replace knife making sure
the word “Eastman” faces outward.

BB32 — To remove knife, line up hole in knife and hole in
standard, insert pin and use Spanner Wrench (95C1-21). Turn
counter-clockwise and remove. Replace knife with Eastman
name facing outward.

CAUTION

Discard used sharp knives with care.

THROAT PLATE ADUSTMENT

BB32 (Page 7) — These machines are equipped with an
adjustable Throat Plate (79C5-249) and it is important that
the edge of the knife be as close as possible without touching
edge of knife and equally straddling the blade. Two (2) Screws
located on bottom of base can be loosened and tightened for
this adjustment.

SHEAR PLATE ADJUSTMENT

BBB (Page 5) — When adjusting the shear plate on the Model
BBB, adjusting screw (20C6-26) in a clockwise manner will
increase the spring tension on the shear plate; adjusting the
screw in a counter-clockwise manner will reduce the spring
tension.

LUBRICATION

BBR — BBB — BBTC2 —BB32

OIL — Fill oil cup (72C4-2) daily and a small drop of SAE 30
non-detergent motor oil at each end of Sharpener Adjusting
Bushing.

GREASE — To lubricate, remove Plug (54C4-35) page 5 or
page 7 and inject small quantity of Eastman Gear Lubricant
Special Formula (242C2) at 90 day intervals for intermittent
use. Every six months the (20C12-145) (BBB, BBR, BBTC2)
and (20C12-165) (BB32) screws that retain the knife gear
should be removed and the knife gear taken out and inspected
thoroughly to insure that no thread or lint build-up is in or
around the gear area.

From the library of: Superior Sewing Machine & Supply LLC




H CAUTION 2. Remove screw (20C13-30). \

Do not use sewing machine oil or detergent oil. It is 3. Coat new emery wheel spindle with oil and re-assemble to
entirely too light for cutting machine lubrication. For arm (620C1-21).
best results use specially compounded Eastman Oil or at
least a good grade SAE 30 motor oil. Do not oil base
plate rollers.

4. Repeat above steps for right hand emery wheel.

NOTE

Left and Right caps must be replaced in the same

Do not overload with grease as machine will run hot at gear
manner that they were removed.

assembly. Remove knife and gear and remove excessive

grease.
BB32
MAINTENANCE PROCEDURES 1. Remove cap (35C5-45) and lift out emery wheel and
1. Keep rollers of the base plate free of lint. Motor should be bushing. Then remove screw (304C10-3) from left hand
blown clear of lint and dust weekly using air hose at 90 emery wheel and pull out emery wheel (541C1-10).
P.S.1. Replace wheels and re-assemble.
2. Periodically check terminal pins on the terminal block and 2. Adjust wheels as outlined for BBR.
the terminals in the attachment plug to insure full contact. BBB
3. When replacing the knife on your cutting unit be sure to Remove sharpener (637C1-23) from machine and disassemble
clean out any lint build-up between knife and standard. as shown in diagram page 5 — replace emery wheel
4. If the cutting unit seems to lag or run hot when not cut- (541C1-22). Lubricate — re-assemble — re-install.

ting, run machine with knife removed to check for over-
greasing or any obstructions. 220 VOLT MACHINES
When using the 220 volt machine on three phase outlets, use
adaptor (509C1-54) by simply mounting this adaptor on the
(25C5-49) single phase attachment plug. The two live leads of
6. Carefully remove spring loaded brushes - replace brushes the (615C1-5) three phase attachment plug can be utilized for
when worn to less than 165 inches (4.2mm) or if springs the power this machine requires.
are less than .350 inches (9.0mm).

S. When changing knife or cleaning machine check all screws
and nuts for tightness.

7. When your machine performance does not appear to be up OPTIONS
to par, contact your Eastman Machine authorized dealer. The BBTC2 long handled 2%2" round knife cutter can be
equipped with a (62C16-222) bracket that allows for a handle
MOTOR BRUSH REPLACEMENT to be mounted in front of the cutting operation to pull this

machine through the width of a cut rather th hit.
When replacing brushes (36C1-13) in the motor, carefully ' rough the wi utratherthan pusht

remove the (54C4-43) brush caps, remove the (34C1-58) brush KNIFE GUARD ADJUSTMENT
with springs and replace brushes accordingly. Knife guards (25C4-144) and (25C4-106) should be regulated
KNIFE SHARPENING in a manner that only allows the material to pass through the

material to be cut.
BBR — BBB — BBTC2 — BB32 — Connect power cord
and switch motor on. To obtain a fine, keen edge on the

blade, lightl h 1 butt ith
coa:x sfanfr:::ss ;re. y on sharpener lever or button with a REPL ACEMENT
BLADES

KNIFE SHARPENER REPLACEMENT

BBR-BBTC2
Machine Part Number Blade
CAUTION Type Size Carbon High Speed Type
Disconnect from electric power source when servicing. BBR
BBTC2 21" 80C1-114* | 80C1-114HS Round
As the emery wheels wear away and become farther apart,
they must be adjusted. Proceed as follows: BBB 21, ggg}lgg . 8001-:114HS R;—)l:r;d
1. Sli.ghtl.y ]ooseq foqr (4) slotted screws (300C8-2) holding BB32 37" | 80c18a* | 80C1-84HS Round
adjusting bushings in place.
- o . . D2 o1y " 80C1-147HS*| Round
2. With fmﬁer;s, turn adl]ustmg bt;fhlngs (ZOCb€]>-23) ﬁntll D2H fa - 80C1-149HS Hex
emery wheels are as close together as possible. without " T
touching and centered over knife. Both wheels should BUZZ 2-1/32" — 80C1-123HS*|Semi Square
. . . . . 80C1-133HS | Octagon
grind at the same time when pressed lightly against knife -
with a maximum 1/32 inch clearance between wheels. The Standard Blade
sharpened edge (bevel) should be no more than 1/16 inch
3. Tighten four (4) screws. PLEASE SPECIFY
REPLACE EMERY WHEELS MACHINE NAME
;BOB BBTC2 AND SERIAL NUMBER
— WHEN ORDERING PARTS.

1. Remove left hand cap — 2 screws (300C8-2) — lift out

\ emery wheel with bushing. 4/3

From the library of: Superior Sewing Machine & Supply LLC




%

TYPE BBB

NOOO—-—-0ONO—=-—-0ONO0=—=0—==0=000 BBTC2

N~-O0OO0O—-—-0NO2—20NON—- 442100 —=0— BBR

ILLUSTRATED
PARTS
LIST

G
A
TYPEBBTC2
PLEASE SPECIFY
MACHINE TYPE
AND SERIAL NUMBER
WHEN ORDERING PARTS.

Part No. Description
L I L R T T HANDLE LOCKNUT
ACT-149 s vais vp svvinien o SHARPENER STOP NUT
ACN=1TE v ams s onsien s o5e i as. KNIFE LOCKNUT
JCT-AB2 v srvviinvns Seimess 4 KNIFE LOCKNUT
AC2AD wvsnsavesimmbis GUeEeE SR B WIRE NUT
8C13-54 ....... INSULATION FOR TERMINAL BLOCK
BCN3:55w snvwusamsn smwasmgs siwiamss i o INSULATION
NME249. . v svvsaman vas PLATE ROLLER SHAFT
TGS coevsmin s wswmss SHARPENER SHAFT
LS T £ WORM GEAR SHAFT
P2CH=221 0 vomiaaiwmse e snssiras s i LOCK WASHER
12C1-29 oo LOADING SPRING
12C11-47 ..o SPACING WASHER
12C15-57 o SPRING WASHER
17C15-114 ..o PIN FOR STANDARD
TFCTE-119 i o s immamimm sussmrsyson s onn PIN FOR WORM
TBEG=28": sy ieiivh s insis s s mee RETAINING RING
20CE-23'; s ain % WHEEL ADJUSTING SCREW
20E6-26 woammuren vt v SPRING ADJUSTING SCREW
20C12-1B sicivimas sawan SHARPENER SPRING SCREW
20C12-145 wviviinni s SCREW FOR WORM GEAR SHAFT
POCTPHES wonmn swnmsoanasm SCREW, SHEAR PLATE
20C122NBT aroninss weaoensepn SCREW, SHEAR PLATE
20C13-29 ..onwnn s SCREW 6-32 x 3/8 SOC. HD. CAP
20C13-41 ... el SCREW 6 x 1/4 SELF TAPPING
BINDING HD.

/;_L_l_&_tO_AO_L_L_A_Lm..&M—&O_‘_L_L]\)o_l._l._n BBB

-t At Ll OO OO0 -8 8 “ONOANOOO—-0OONO = A —ANOOA0 A4 a0kt 00000 = —O -t st OO0~ —ON—=2NO— -~ NO BBB

O—=O000—= 1=0ON—=08 8 OOO0—-0O0OMNMNRNONMNON =B AN AN -4 40— 20— 00— a4 === O0—=000 =2 —=N==2NNOCN—==—==0MnN BBTC2

O—-00—=-—0O=0ON—=-—2 8 O—=NO=NOOONOONO—=L—-NOOC—-0O0—~—~—~0—-0000C00—-00—=-NO20N=—=-0NOOCN—=—=—=—=0MNMN BBR

Part No. Description
20C13-30 e SCREW 6-32 x 3/16 BINDING HD.
20C13-100 . SCREW, 6 x 3/8 ROUND HD.
21CE-4 ivonssamamnsmmmiins SHARPENER BUSHING
25C4-144 .. veveeeenene. GUARD, KNIFE
29Ce-112...... OIL CUP ADAPTER
29C6-158.....ccecee. TERMINAL BLOCK ADAPTER
34C1-20....... 5 .. SHARPENER SPRING
BAC1-BB . imnisvnmmimiiiviessaaeniisain BRUSH SPRING
34010-131 AR SRR N S SHARPENER SPRING
34C10-154 ... SHEAR PLATE SPRING
36CT1-13 s BRUSH
48C4-4 ....... MOTOR LEAD WIRE
B1E1-98:nrnoramasesmsassessini TERMINAL BLOCK
BACA-35 s civnnimsamiivimineos sisasssainsinind GREASE PLUG
54C4-43....... BRUSH PLUG
55C4-94 ..o SPACER FOR BASE PLATE
SICA-L20 vmivisivavmnimivis SHARPENER LEVER
LT [ L e PLATE FLAT
61C1-24....... .... PLATE ROLLER SHELL
B2E 1101 imnemesmmmmmnmmnsssaimasassayes HANDLE BRACKET
62C16-222 FRONT HANDLE BRACKET
B3C3-21 .iuviiriiiieiieiiireriersesiiens SHARPENER BUTTON
T2CA-2 vcinnminaniis e iniiees sl is das OIL CUP
g 07 ol by (ISR TUBING FOR INSULATION
25 O L3 Lo L U —— SHRINKABLE TUBE
TOCH-227 oo THROAT PLATE
79C12-239 ...oovivieeinians wverrerrennnn. BASE PLATE
TIC12:240 wosvvnvnnsaninsnsssatas FRICTION PLATE
TOC12-246 vusuusssaviavisnni wvenrenn.. SHEAR PLATE
15155 o fo R, KNIFE ROUND 2-1/2 DIA.
80C1-138.ceieeieeiieieeeees ....KNIFE, 6 SIDED 2-1/4 DIA.
BICT B o R WORM GEAR
87C7-19....... s R .... KNIFE GEAR
BBEABE s raimmesvimaR s s s s STANDARD
15100 1 = AR STANDARD
9BCA-32...ccvviiiiviiiiiiieiienns .. ON/OFF CLIP
170CT-8 et CONNECTOR
TIBCT =1 s s s s TRACK 72" LONG
POICI-T covvvnvsnnsmsciveins veero... BRASS EYELET
b2 £ 00 . RO THREAD SEAL
300C8-2 SCREW, 4-40 x 1/2 ROUND HD.
300C10-1 . SCREW, 6-32 x 3/16 ROUND HD.
300C10-3.. . SCREW, 6-32 x 5/16 ROUND HD.
300C10-4 cievvvonmncnes SCREW, 6-32 x 3/8 ROUND HD.
300C18-1..... .... SCREW, 1/4-20 x 3/4 ROUND HD.
300C18-2..... .... SCREW, 1/4-20 x 3/8 ROUND HD.
302C10-4 ..... . SCREW, 6-32 x 5/16 FLAT HD.

302C10-7 ..... .. SCREW, 6-32 x 5/8 FLAT HD.

302C12-3..... .... SCREW, 8-32 x 3/8 FLAT HD.
302C12-7..... ... SCREW. 8-32 x 3/4 FLAT HD.
302C7-2 v, SCREW, 4-36 x 1/4 FLAT HD.
304C10-1 .o, SCREW, 6-32 x 1/8 TRUSS HD.
308C10-1............ SCREW, 6-32 x 5/16 SOC. HD. CAP
308C10-2.....0enene SCREW, 6-32 x 1/2 SOC. HD. CAP
BOBE2-TT uvsssuvavssiunsvisissrssivsssismvaginssssucs FLAT PLATE

505C2-79.... PLATE WITH ROLLERS & SHEAR PLATE
517C1-455 MOTOR 115 VOLT
517C1-508 ... MOTOR 230 VOLT
531 C1-02 wussvmmaisiinmiiimisai i HANDLE

540C1-39.. EMERY WHEEL ARM WITH WHEELS
541C1-17 .. wereeeeen.. EMERY WHEEL ASSEMBLY
541C1-22.. ... EMERY WHEEL ASSEMBLY
580C1-48..... . SWITCH ON/OFF
580C1-93..... ... SWITCH MOMENTARY ON/OFF
72,0 5 | N —— EMERY WHEEL ARM
626C1-36..... ... SWITCH BRACKET WITH COVER
B3BCT1-5. . SHARPENER BRACKET
6370128 nnnannmain SHARPENER ASSEMBLY
658C1-2....... ..... LOWER BEARING FOR WORM
BINCH2: svassisisivesivines HANDLE & TUBE ASSEMBLY

p

From the library of: Superior Sewing Machine & Supply LLC



\
\

N

P

N

300C8-2
LEASE SPECIFY 5702'20/'5 LT icoas
MACHINE TYPE 658C1-2 %\1-;\'/-e1c1 24
AND SERIAL NUMBER
302C10-4 —'é'é <

WHEN ORDERING PARTS.

® 517C1-455 115V
e 517C1-508 230V

TYPE BBR
TERMINAL BLOCK o— 300C10-4 54C4-43
refer to back cover ¥
for detailed parts list. J
—
, 531C1-52
I~ sece.155 4C1-115
PART OF
/fg'ﬁsﬁs 87C7-18 '~ . A 626C1-36
3020158 17C15-119 6 98C4-32
& sacass L ? - B 302C72

PART OF SWITCH
A 580C1-48

20C13-100—" w120 7204-2\% 300C10-1

29C6-112 N — j /
6200121 @< 3 FOL~. 300C10-4

2001213\
r 2;01—3__30}\\@ 25C4-144 !é wci D 62C1-161 BBR BBB
! 200&23@ ’:@. D~ 11C10-16 5\\12c1-22
N 541C1-17 N S 11C12-74 308C10-2

i:@/ 87C7-19
20C12-145 216C1-4

7C15-114 ™
, 12C11-47 . r / 80C1-114

.
\ = ¥~505C2-77 @ 4C1-175

S~o pART OF 49 B @ )
541C1-17 //1

~
~
~ b20C1-21 55> p

saoc1ae" > \f_ _) ces /;
20c13-307

580C1-48

304C10-1
* 580C1-93 MOMENTARY
ON-OFF

7 300C18-2 ‘ 831C1-2
Y
~ 3 73C7-117 é -«—73C7-155

* OPTIONAL EQUIPMENT
DOES NOT COME WITH
REGULAR MACHINE.

* SPECIFY VOLTAGE REQUIRED

88C1-176

-
g

. 637C1- -
- SHARPENER ASSEMBLY "\

TY,PE BBB 18C623 y5c15.57 \\\

; 12C15-57 \
/ @b@x iCi-i4e Y\ 300C10:3
YA ¥ ¥ 34010-131 \ ~ TYPE BBTC2
| s41C1-22 s (v )] \
! 21C5%4 ' <--- ! &~ 30ac10-1
— 30O /4
34C10-154

78G12-239 \
302C12-3

~4H

95C1-1

~ )
-~ 7
AN t "20c12-155,- =
SN 20C121157 7

S —————

302C10-7

~ ( n 95C1-19
(@~~\\\
PART OF SWITCH /

g
> b (0.5~
, )~ / / . i 35C4-94 4C1-182
\ N ! 58C3-114 / 54 I 79C12-240 ‘
\ 73C12-246 ?&& yid > S T ‘ .
0 g\ E/ 302C12-7

From the library of: Superior Sewing Machine & Supply LLC



<

ILLUSTRATED
PARTS
LIST

TYPE BB32

PLEASE SPECIFY
MACHINE TYPE
AND SERIAL NUMBER
WHEN ORDERING PARTS.

Eastmamird i

COMPANY

779 WASHINGTON STREET
BUFFALO, NEW YORK 14203

Part No. Description
ACTANE asismmsvisimsnavmtwssasissssssass HANDLE LOGKNUT
03 I8 Ir 0T KNIFE LOCKNUT
4C2-101 cvvveeerennne ererieesesensienseenenees. WIRE NUT (2 Req'd)
TAICDD. . .o enossmsssarnssesnsarsss it iiss R e REAR ROLLER SHAFT
11C2-80 .o, FRONT ROLLER SHAFT (2 Req'd)
11C10-13 ........ . .. SHARPENER SHAFT
11C12-105 KNIFE GEAR SHAFT
12C1-22 cveeceeceeeeaennnes . WASHER SHAKE PROOF (2 Re q'd)
120408 vvasnissm s LOCK WASHER (2 Heq 'd)
F-To M T PENREmOR— FELT WASHER FOR STAND
12CT11-T4 woeeeereieeeeeees e en st eas s an s SPACING WASHER
12C15-29 ..... wereeeenn. FLAT WASHER
12C15-70 ........ PAPER WASHER
12C15-100 ...... WASHER FOR WORM GEAR SHAFT
1761540 s ceomvmnsnens ..PIN IN STANDARD
18C6-35 ....... o .... RETAINING RING
20C6-11 "WHEEL ADJUSTING SCREW (2 Req'd)
20C12-13 e . SHARPENER SPRING SCREW
20C12-165 .uveerceercrererensesaesens . THRUST SCREW
POBIR20 e srmannniesvis . SCREW’ SHARPENEH (2 Req’d)
25C4-106 .eovevrerrenreniennes . KNIFE GUARD
29C6-149 ..oovveerereerenen - MOTOR ADAPTER
29C6-150 evuverencrenieincsessesensesiesssssesesensaesnns . OIL CUP ADAPTER
1o ol [: R ——— ..... TERMINAL BLOCK ADAPTER
oy - U S SHARPENER SPRING
Lo 1 S BRUSH SPRING (2 Req'd)
1108 5 1< SN .. BRUSH (2 Req'd)
54C4-35 GREASE PLUG
54C4-43 BRUSH PLUG (2 Req'd)

55C4-98 SPACER BEARING
BTC2-15 wusiuisisenisnsniosisosinsstommiersiviusissaisursns . SHARPENER LEVER

61C1-24 PLATE FIOLLEFI SHELL (4 Req'd)
62C1-161 <. HANDLE BRACKET
72C4-2 .. R o o V]
76C2-34 - .. PLATE FILLER
79C5-249 .. ... THROAT PLATE
BOCT-84 .ovvvveeeeeeeeeeseeeriesneeennn KNIFE
90CT-140 e oo BEARING HOUSING REAR
T [ I ————— . BEARING HOUSING FRONT
ceevvereeressssssssaseenesnn. BALL BEARING, WORMSHAFT
........................................... SPINDLE
e WWRENCH
; ON/OFF CLIP
£ (G7 Vo ———— UNMOUNTED EMERY WHEEL (2 Fie%d)
FE Lo I O COUPLING MOT
o3 LA BRASS EYELET (2 Req'd)
300C10-1 womvrnnins SCREW, 6-32 x 3/16 ROUND HEAD (2 Req'd)
300C10-4 oo SCREW, 6-32 x 3/8 ROUND HEAD (4 Req'd)
300C10-8 .............. SCREW, 6-32 x 3/4 ROUND HEAD (3 Req'd
300C10-11 ........ SCREW, 6-32 x 11/16 ROUND HEAD (3 Req’d
301C7-4 .......... SCREW, 4-36 x 5/16 FILLISTER HEAD (4 Req'd)
301C10-T e, SCREW, 6-32 x 1/4 FILLISTER HEAD
302C10-4 -............... SCREW, 6-32 x 5/16 FLAT HEAD (2 Req’d)
CT ) - . SCREW, 6-32 x 3/8 FLAT HEAD (3 Req’d)
302C15-7 ........ . SCREW, 10-32 x 1 FLAT HEAD (2 Req'd
302C7-2.roruruirnnnn. SCREW, 4-36 x 1/4 FLAT HEAD (2 Req’d
304C10-1 ... .. SCREW, 6-32 x 1/8 TRUSS HEAD (4 Req'd)
304C103 vevvereenee. SCREW, 6-32 x 1/4 TRUSS HEAD (2 Req'd
308C10-2 -ororoe SCREW 6 32 x 1/2 SOCKET HEAD (2 Req’
505C2-32 ... veseevenns FLAT PLATE - OLLEH
R UL el STANDARD
B17C1-927 oo cereierrivein. MOTOR 115 VOLT
(o I T MOTOR 230 VOLT
524CT11 worererrreeomeonn e . KNIFE GEAR
gl - voere. HANDLE
540CT1-36 worvvooveoorsorrens . EMERY WHEEL ARM WITH WHEELS
541C1-10 wevevereerrerrsreans EMERY WHEEL ASSEMBLY (2 Regq’ 11
542C1-99 ..., ARMATURE 115 VOL
542C1-100 ...... .. ABMATURE 230 VOLT
580C1-48 ........ e . SWITCH
620C1-22 ........ - .EMERY WHEEL ARM
626C1-36 ........ "SWITCH BASE & BRACKET ASSEMBLY
B53CT-1 ovuveerereseeeecseeeeseseessesseeeereseseeesssereesees WORMSHAFT

e

From the library of: Superior Sewing Machine & Supply LLC




/ 90C1-140 517C1-927 115 VOLT
TERMINAL BLOCK g L 517C1-928 230 VOLT
refer to back cover 4 ’ %
for detailed parts list. 300C10-4 ‘ sers sact-se
N - 201C17
] L ~Z 54C4-43

302C15-7

29C6-158 531C1-52
80C2-133
- PART OF
300C10-4 ~—y g 626C1-36
62C1-161
29C6-149 52501'35
§\ 12C1-22
TYPE 308C10-2 PARTS OF
SWITCH 580C1-48
300C10-11
18C6-35
55C4-98 j—_————————————— A

151C1- 4—— 300C10-8

~ /
[/ 7 l
essc1-1<ﬁ I/ 304C10-3 | 57C2-15 }
- / - L/s«wcnae
) ~ % o1c10-1 |
\\ gﬁ/ '\\

~
~
\\
~
\\
g 541C1-10 \\\
20C13-20 ~
12C15-100 \@«12015' 20" \\ @) oor.28
i

25C4-106 Q’ > /

N A~ ~\
301074/ &y _120"47 Hneloa S 133C1-11
) S11C1-127 | 17C15-40 '\ 11C12-105 Y 12015_70

aCr-177 95C1- 21

\
1
i
sw4ct01 | @BASEPLATE AVAILABLE
| ASASSEMBLY ONLY
J

R 505C2-32 d g«— 302C10-5

__________ . 621-12
._4 @/ 20C6-11

-
!

~ ~
e | S \%’
! \ 524C1- 11 - :\
| ; 20012-165
' - . S

) ~

} Ncd ° \ 12C2-10 \_;'v
|
| o \ 80C1-84
| |
RN
| ~
| ' .
| \
|
I
|
L

-

-———— e w—f

/

(7

From the library of: Superior Sewing Machine & Supply LLC



DESCRIPTION

Your new Chickadee D2 or D2H is designed for increased
performance and capacity, with a minimum of maintenance
and service when not subjected to abnormal use.

CAUTION

Read instructions carefully before starting motor. Be
sure that voltage and current are the same as stamped
on nameplate.

TO OPERATE MACHINE

Turn machine to on position; if cutter does not perform
properly check line output and be sure the unit is plugged in
properly making full contact. Do not attempt to start this unit
while it is in material to be cut.

WARNING

Before performing any of the following procedures,
make sure that the attachment plug has been
disconnected from power source.

REMOVE AND REPLACE THE KNIFE

Insert a pin thru knife against bottom of machine housing and
with a large screwdriver, remove screw (300C12-3) and flange
(53C11-112). DISCARD WORN SHARP KNIFE WITH CARE
and install new blade with the Eastman facing outward.

To obtain a fine keen edge on the blade, press lightly on
sharpener button with a constant pressure.

LUBRICATION

Follow this procedure yearly for intermittent use, or every six
months for continuous use. Remove knife, remove retainer
plate (79C12-276) (2 screws) with gear intact. Then remove
screw (20C13-99) emery wheel (541C1-24) and wipe away any
grit deposits. Apply a light coat of Eastman Lubricko Grease
(242C2-2) to parts and reassemble. Then add small quantity
of Eastman Lubricko Grease to gears and shaft. Saturate wick
(191C1-37) with good quality SAE 30 non-detergent motor oil
when changing blade.

DISASSEMBLY

Remove knife. Remove two (2) flat head screws (302C8-2)
and gear retaining plate (79C12-276) from housing.

Note it is not necessary to loosen two fillister head screws
(301C3-1) from knife flange.

Remove brush caps and brushes. Completely remove three
fillister head screws (308C1-1, 308C1-4, 308C1-5) from hous-
ing and lift off left side motor housing, leaving motor parts
in right side housing. Clean lint and dirt from motor housing
and grease from gear cavity.

A\

ILLUSTRATED
PARTS LIST

\S

Part No. Description
TEIB2 N, cusnsvasisssennonsovssnsiin s sssss sosvs os savosvsbvonsi o bansass SLEEVE
1C13-26 ... CORD SLEEVE
4C1-149 ... ... HEX NUT
4C2-106 ... HEX NUT
10C1-45 covvminarensies B 7|
T2C1504 siisisimssasmimsimvmsimiatismeiivmis WASHER, FLAT #10
T2C 158D 1uriutiuniuerinrinrintaninasiesintant s ie e e sbaabansnnnsnns WASHER
12C15-124 ..vvevnernnrrnnnnn. ... WASHER, BLADE RETAINER
VA2 s s e e T e Y SRS HANDLE GRIP
1ZCIE:183 sonmuniuin v s s s ARMATURE PIN
7 8 o oL werereeennneennee. PIN LABEL (4 Req'd)
18CB-71 e ..FRONT "O" RING HALF 2 Req’d)
18CB-72 v .. BACK "O" RING HALF (2 Reg'd)
201399 i weeevecsenseasnesaass. PAN HEAD SCREW
2163 wvveovanseransisanss SHARPENER BUSHING
Pit 87 B3 | 5L L KNIFE GUARD
BACB-12 oottt es SPRING
34C10-165 ..cooevviniraeenenn. .. SHARPENER SPRING
BOCT-25 o R e CORD CLAMP D-2H
BOET-26 ot v s ettt CORD CLAMP D-2
BSPEEHATO sisvsvcivvivrvivisminsvosivnssaisnt vassvani ades iposassisass BASE SWITCH
53C11-112 KNIFE COVER FLANGE
BTCT-BT crieriiriiriirierieriesensemsensensenssnsenssnssnsensnnsenes SWITCH LEVER
63C3-22 SHARPENER BUTTON
BREE0 v T PRESSURE FOOT
74215 Ln 2 PLATE, NO. 120V
45 [0 B £ PR PLATE, NO. 230V
TAC2-61 eevivieriiriieiieiieieeeeeemsemsmeeeeemaemeemsemsemianees CAUTION PLATE
FOCETT v S NAME PLATE

TICI2-276 iivwisvoiansvsmnessnics st GEAR RETAINING PLATE
BOCIIAT visivsisvivsnissvssssnasiusasaissusivissinss ROUND KNIFE, 2-1/4"
BOCATAD s usonsossmasmssinmssocssnmssstimn s s HEX KNIFE, 2-1/4"
83C4-25 ...... ceeeeeeneeeeen.. KNIFE FLANGE
BOCT-A2 wovvaninviviism snivsmsiivasatsnmsivvaseis BRUSH CAP (2 Req'd)
O T KNIFE GEAR
[T By - RO SR - WORM GEAR
YOEBAD. oo vsissnsmoss sosmsessasssssmess s pssammse s REAR BEARING
GOCE-48 ... FRONT BEARING
e T e I ALLEN KEY
N ON/OFF PLATE
j(0}:To1 T [N — .. TIP SHEAR PLATE
190C1-2 .ARMATURE 120V
190C1-3 . ARMATURE 230V
191C1-37 oaiviinisanmisimmsimsmssnsenseensan WICKING FELT
19961-29 v livunusnminmnmsaisan i R LUG
300C8-1 ... SCREW, 4-40 x 3/8 ROUND HEAD (2 Reqg’d)
B00CE=T s sissvsinsivissiinnivasinses SCREW, 4-40 x 3/16 ROUND HEAD
300C12-3 ..o SCREW, 8-32 x 3/8 ROUND HEAD
301C3-1 ... SCREW, 2-56 x 1/2 FILLISTER HEAD (2 Req'd)
SOTEB- wsvvmvvimvmusiiaiag SCREW, 4-40 x 1/2 FILLISTER HEAD
BONCBA vivavsissmwanssinzive SCREW, 4-40 x 3/4 FILLISTER HEAD
QDVEB-5. wosseicswssssmwssa v SCREW, 4-40 x 1 1/2 FILLISTER HEAD
301C8-6 ..o SCREW, 4-40 x 3/16 FILLISTER HEAD
301C15-6 .o SCREW, 10-32 x 1 FILLISTER HEAD
302C8-2 ......coceivuinens SCREW. 4-40 x 3/4 FLAT HEAD (2 Req'd)
305C8-4 ... SCREW, 4-40 x 1/8 BINDING HEAD (2 Req'd)
oL 1121 012 (RO — SCREW, 4-40 x 1/8 SOCKET HEAD
B2 covsevassmsenaaen woree. ATTACHMENT PLUG 120V MALE
523C1-92 ....ccovvvennnn . ATTACHMENT PLUG 120V FEMALE
523C1-93 ... ATTACHMENT PLUG 230V MALE
523C1-94 ATTACHMENT PLUG 230V FEMALE
S2IC2-PE wosuvsivsivsiviiainei i s s S L CORD 120V
B2BC2: ..vismimosmisnisasvissssssinsins sossssusavssss sosgsssssrbass CORD 230V
523C2-46 .............. ceressrennennnnne... GORD 230V EUROPE
523C2-47 .............. .. CORD ASSEMBLY 120V DOMESTIC
523C2-48 .............. .. CORD ASSEMBLY 230V DOMESTIC
[0 1 e oo GP——— wieereeeeee. EMERY WHEEL ASSEMBLY
542C1-102 ..oiviiciiiecceceeeeene ARMATURE ASSEMBLY 120V
542C1-103 ..oooviiiiiiiccec e, ARMATURE ASSEMBLY 230V
SBOCT-A8. sovuisussviieos s Gamiimss inssttims sspesaransas SWITCH, D-2H
580C1-103 ........u.. wereeeee. SWITCH, D-2
SR L1008 [ FAN & BEARING
632C1-8........ HOUSING, COMPLETE W/ SWITCH LEVER
FOBGATE, sisviiisivnsssiinses susnnssnssnss BRUSH W/ SPRING (2 Req'd)
L SHEAR PLATE W/ CARBIDE
83I1CI-4 D 24" HANDLE & TUBE ASSEMBLY
831CI-5 verenssensnienennnnn.. 300 HANDLE & TUBE ASSEMBLY
831CI-6 .... VARIABLE LENGTH (SPECIFY) HAND. & T. ASS'Y
BICA A i iieiiiensnisssssnnssnsnsostonressogpesens MAGNET ASSEMBLY
830C1-10 .... CIRCUIT BOARD ASSEMBLY 230V

830C1-11

CIRCUIT BOARD ASSEMBLY 120V

From the library of: Superior Sewing Machine & Supply LLC



523C2-47

50C7-26

__300C8-1

523C2-48
86C7-42 CORD 220V

580C1-103

118C6-72

| 542C1-102 120V
i 542C1-103 230V

D5 ;
7 ~(7 :
- \J 180C1-2 120V l 90C6-42
/1806 7o @1-%239/ 7ﬁ ,
/

301C8-1

17015-1334/ ! (@
NS

\
o~
7 301085 Ry,

/ . | 708C1-15

301C15-6 ) - 7 - Nl gy / .
~ |- R owSE | =G 541G1-24 pera
- 87C7-44 . SRR g
_z ' 79G12-276_ ~ - @w@,zoc}sﬁ @,
34C8-12 T e Ity @
‘ o 580C1-48 109C5-1 . 83C425_ 4Ci-uo
/
/300089 —o € . [ fz’\“)p»
25C4-169 | s, 980432 ‘ D\ ‘
= “ N . &
Iy | saCag _ICEE \301C31 1 & xi@@
&5~ __— 52C5176  523G1-91 115V - =y 53C11-112
199C1-29 \L = 523C1-93 2 /T 12C15-124
Ty 523C1-92 i;gg ”\//%@ 726C4-17 7 300C12-3
B 523C1-94 2 o;\
b 80C1-147 ROUND
S — / 80C1-149 HEX
305C8-4
™ ,
| ATTAGHMENT PLUG, 79C12-281
L. =2 OPTIONAL 4,
/ / "
1C1821 . ; 831C1-4 24"
\ L . 831CI-5 30
~ 4 831CI-6 VARIABLE _
l 5 20C13-95 i 4C1-149
L 1201\5-ﬁ~~ " /
)
) D

12C15-14

34CS-12\§@ |

301C15-6 D < __25C4-

W,@ Qﬁ 25C4-169
Eastmanmrriig

COMPANY

779 WASHINGTON STREET
.\ BUFFALO, NEW YORK 14203 /é

From the library of: Superior Sewing Machine & Supply LLC



ASSEMBLY

Install circuit board in right motor housing. Place armature
of correct voltage into magnet ring (829C1-1). Insert arma-
ture and magnet by passing rear end of armature between
brush holders on circuit board.

Note that notch in magnet ring must mate with $tud in
right housing for proper fit. Rotate magnet ring until slot
“clicks’’ into stud.

Fit switch lever into recess at bottom of right housing.
Check functioning of switch by squeezing lever when in
place. Place left housing over right housing with slight
pressure. Replace three screws into left housing. Pack gear
cavity 3/4 full of Eastman grease. Replace gear retaining
plate. Squeeze one drop of oil into knife screw hole. Replace
knife with Eastman facing outward. Insert brushes and
brush caps.

Repairs to these machines should be made by a qualified
person familiar with safe repairs of electrical devices. Exer-
cise extreme caution when working with, or near the blade
as the cutting edge is extremely sharp. Be sure to disconnect
machine from power supply and remove knife before con-
tinuing with adjustments or repairs.

To sharpen knife, press lightly on sharpener button with
constant pressure, while machine is running. Lubricate wick

(191C1-37) with Eastman oil when replacing blade or once
each month.

REPLACE MOTOR BRUSHES

Remove black brush caps (86C7-42) from sides of housing
with a large bladed screwdriver. Gently pull on springs to
remove brushes. If brushes are stuck, tap machine gently on
padded surface to loosen brushes.

Replace brushes if worn to less than 5/32” (4.2mm) or if
spring is less than 11/32” (9.0mm). Replace brush caps and
tighten gently.

ADJUSTMENT OF SHEAR PLATE

Shear plate (726C1-17) should contact knife at sharpened
edge only. Clearance of back of shear plate is .010” (25mm)
and can be checked with feeler gage.

REPLACE CORD

Disassemble machine per instructions. Loosen two screws in
terminal block and remove two screws (300C8-1) in cord
clamp. Gently pull cord from terminal block. Strip outer
jacket on new cord to .4” (12mm). Strip insulation on wires
to .2” (5mm). Insert wire leads into terminal block and
tighten two screws. Replace and secure cord clamp (50C7-
26), making sure clamp bears on outer jacket of wires as
shown, Reassemble per instructions.

FAN AND FRONT BEARING REMOVAL

Measure and record distance of fan and front bearing from
rear bearing. Position armature assembly in collar jig, as
shown. Lightly heat gear (87C7-44) at pin (17C15-133) to
release adhesive.

CAUTION

Do not heat entire armature.

Press worm from armature shaft with drift pin. Remove
front bearing from armature shaft.

CAUTION

Do not allow armature to fall from collar jig.

Remove fan by gently twisting and pulling fan from arma-
ture shaft.

From the library of: Superior Sewing Machine & Supply LLC




/

INSTALLATION OF FAN, FRONT BEARING AND
WORM GEAR

Apply adhesive (Loctite 242 recommended) to inside di-
ameter of fan, (10C1-45) bearing (90C6-48) and worm (87C7-
44). Use steel tube with 1/4” L.D. to press fan, bearing and
worm onto armature shaft. Make sure parts are returned to
original position as recorded in FAN AND BEARING RE-
MOVAL, above.

Pin in worm must be aligned with slot in armature shaft for
proper assembly.

REAR BEARING REMOVAL

Position armature in collar jig as shown. Use steel rod to
press armature shaft through bore of bearing.

Do not allow armature to fall from jig.

~—_

~ =2}
T

~

Q.Q
=
D
—

—_—
" ~

INSTALLATION OF REAR BEARING

Lubricate armature shaft. Use 1/4” LD. steel tube to press
rear bearing down to shoulder on armature shaft.

Support armature at front end and protect shaft from bend-
ing during reassembly.

ELECTRICAL TESTS OF ARMATURE

Repeated blown fuses or burned resistor may indicate failed
armature.

Use multimeter to check adjacent bar to bar resistance of
commutator as shown. Check each bar around entire

commutator.

Voltage Resistance
230v 20 ohms
115v 10 ohms

IF READINGS ARE 10% ABOVE OR BELOW STANDARDS,
REPLACE ARMATURE.

ELECTRICAL TESTS OF RECTIFIER

Set multimeter to 1,000 ohm scale. Measure resistance
between negative and adjacent lead as shown. Reading
should be 5-50 ohms. Reverse multimeter probes. Reading
should be 1,000,000 (1 million) chms minimum.

Repeat above procedure on remaining leads as shown. Read-
ings should be identical to above.

Any readings other than above indicate failed rectifier and
circuit board must be replaced.

From the library of: Superior Sewing Machine & Supply LLC




the
EASTMAN
hickadee’

The Chickadee Rotary Shear has been carefully designed by
Eastman Machine Company to efficiently cut a variety of
fabrics and provide many years of trouble-free service. Among
its many important features are cool running motor design
that permits easy removal of carbon motor burshes, for in-
spection or replacement, and on/off switch moved forward
on the motor housing for easy thumbing while the machine
is in use. Important: Do not cover ring of vent openings on
motor housing. Sealing these vent holes will cause excessive
heat rise in motor. Keep this machine free of lint and dirt.
For best results, blow-out frequently with compressed air
while the motor is running. Always disconnect electric cord
before adjusting or disassembling machine.

TO LUBRICATE

A few drops of 30 weight, non-detergent machine oil once
a day while operating are all that is required to keep the
Chickadee lubricated. The parts illustration indicates the four
recommended lubrication points.

Once A Day Lubrication — Remove “Tension Nut” from
standard housing and insert a few drops of oil inside
back end of shaft “A”. Replace “Tension Nut”.
Insert a few drops of oil at points “B”, “C", and “D".

TO SHARPEN KNIFE

Press sharpener (541C1-22) lightly against the knife edge. For
clean cutting sharpen frequently with a light touch.

TO REMOVE KNIFE

Remove lock nut (4C1-194) with a large blade screwdriver, or
coin, by turning counter-clockwise. Lift knife (80C1-123) from
gear. When replacing knife, be sure the knife is installed so
that the Eastman name is in the outward position.

TO REPLACE MOTOR BRUSHES

It is recommended that carbon motor brushed be inspected
after every 200 hrs. of operation. These brushes may be easi-
Iy removed by following this simple procedure. Remove
plastic cap (86C7-36) from rear of motor. Cap is held in place
by two (2) machine screws (301C8-2). Remove brush cap screw

2\

AND PARTS LIST

(86C737) and brush and spring may be easily extracted. Note:
when inserting brush and spring (708C1-13) position spring
into extension of brush cap screw (86C7-37).

TO CLEAN SHARPENING STONE

Sharpening stone (541C1-22) may be easily cleaned using
cleaning fluid and a stiff bristled brush.

TO REPLACE SHARPENING STONE

Sharpening stone may be replaced as required without
disassembling cutting head. Remove knife lock nut (4C1-194)
and knife (80C1-123). Remove sharpener button (63C3-21) and
sharpener spring (34C10-131) from rear of sharpener
assembly. Sharpening stone and bushing assembly can then
be removed from front of sharpener bracket (636C1-3).
Remove retaining ring (18C6-23) from shaft of sharpening
stone (541C1-22) and remove stone. Note: This procedure is
reversed when reassembling.

TO REPLACE SWITCH

Remove two (2) screws (300C12-6) and separate cutting head
assembly from motor housing (122C1-11). Remove switch
locknut and guard (25C5-54) from exterior switch assembly
(580C178). Remove switch from motor housing (122C1-11)
and unsolder wires. Carefully solder wires to new switch with
rosin core solder only (do not use paste or acid). Replace
switch in motor housing (122C1-11) and complete reassembly.

BALL TIP AND SHEAR PLATE
FOOT FURNISHED

A ball tip (109C5-1) for cutting knit and other loosely woven
materials and shear plate foot (68C3-4) for additional sup-
port and cutting accuracy are furnished as standard. To at-
tach shear plate foot to shear plate (726C1-5) use allen key
(95C5%7) as illustrated.

~

From the library of: Superior Sewing Machine & Supply LLC




7 the
EASTMAN

hickadee’
ROTARY SHEAR

122C1-11
301C12-4

\ = » .
5 58001-78/

- /TENSION 4C3-12

523C2-57
523C2-18

301C8-2

86C7-36

517C1-575

708C1-15

86C7-37
@

\

\/
T N -
o n U, UC10-163
N 013_5520‘:521 151C1-3
12C15- N 18C6-35
~ 229G 2 5LEAD (MODEL P3
280554 / 300C12:6 \e@ : ( )
. 17C15 }
25C4-150 ( \ /’&/ 2012117 Sasi e
~__F 12C15-74
e = \ (OCTAGONAL KNIFE)
300012 6 191C1 %
oL S IPLN POINT "c"
SHAFT D \ 34010131 720C1-42
52401 10 2TEA LEA 4C1-194
52401-9 3'LEAD
637C1-12
\‘/ eacm 109cs-1 »/ Sy
54101-22 636C1-3 308C8-1
12C15-57 18C6-23 7 escaa ==—-f—%
21C5-4 95C5.7
Part No. Description Part No. Description
.................................................... LINE CORD SLEEVE 115113 evvrersrsssseensenresressssnnes. DISC SWITCH, GROUNDING
........................................................ KNIFE LOCK NUT T eeeseeeeossensss. KNIFE PLOW
............................................................ ADJUSTING NUT U MOTOR HOUSING
.................................................... SWITCH INSULATION MOTOR COUPLING
........................... SWITCH INSULATION T eenes OIL FELT
......................... INSULATING WASHER ; UINE CORD EVELET
................................. SPRING WASHER 300C12-6 v SCREW, 832 x 1/2 ROUND HEAD (2 Req’d
............................... SPACING WASHER 301C8-2.....rr SCREW, 4-40 x 7/8 FILLISTER HEAD (2 Req'g
WASHER FOR KNIFE GUARD 301G12-4 v SCREW, 8-32 X 1/2 FILLISTER HEAD (3 Req'd
................................ PIN SCHEW, 4-40 x 1/2 SOCKET SET (2 Req'd)
........................................................ RETAINING RING .. _MOTOR, COMPLETE, 110 VOLT
RETAINING RING  B17G1:808 1rrvoorrrrorrerssoeoreeen MOTOR, COMPLETE, 220 VOLT
CLAMP SCREW  523C2-18 oooorrrssoeerrerressssie _MOTOR LINE CORD
20C12-117 oo SCREW, 6.32 x 3/8 FLAT HEAD (2 Req'd)  528C2-57 1vvvvrvooerrrrrssssssseemmerrerresse LINE CORD WITH PLUG
20C13-56 «.rromeeessesssosesones SCREW, 6:32 X 3/4 SOCKET SET  528G1-0.crrrrrrsoooeeeeeeesoessssssseeeeeessesssesees 3 LEAD KNIFE GEAR
21C5-4 I SHARPENER BUSHING  524C1-10 sroommoeerorsssssseoeeereesessoseees oereesssserees KNIFE GEAR
ECA-150 wovvrrrrsomeeeeeeeessssseseeeeeesoon KNIFE GUARD SHARPENING STONE
25C5-54 GUARD FOR SWITCH ~ * 580C1-35 wrvvvrrrrrrrriin SWITCH, UONG HANDLE CHICKADEE
34C10-131 oo SHARPENER SPRING  * BBOCI-TB wovvrroommeeoeeresossssmssreserrsresseree SWITCH, COMPLETE
Yo < KNIFE SPRING  B36C1Bucemeemsrrrrrsmmeorreessesssreoeeeeeeors SHARPENER BRACKET
o X SHARPENER BUTTON  B37GT1-12mmmooromsooseereeeeeesssssseseeeee SHARPENER, COMPLETE
B804 . SHEARPLATEFOOT  BATCI-1..inorcvrarotns STANDARD HOUSING
....................................... KNIFE . . WORM, COMPLETE
S0C1-133 {Optionaly L OCTAGONAL KNIFE 3 TEAD WORM, COMPLETE
86C7-36 MOTOR CAP  70BGT-15 woveerrrrsossssossssereemeeeeeeesssssoss BRUSH WITH SPRING
86G7-37 BRUSH CAP KNIFE ROD, COMPLETE
9557 ALLEN KEY  72BCT1-Bommmmrrirrssosssseeeeeeeessosssseeseeesssssesssssesses SHEAR PLATE
F0GCE-1 rrvrreereoeeeseomsmeseeseeeseeeeee e oosesseseeseeeessss BALL TIP

(3

From the library of: Superior Sewing Machine & Supply LLC



PNEUMATIC
ROTARY SHEAR

DESCRIPTION

The Buzzaird Rotary Shear has been carefully designed
by the Eastman Machine Company to efficiently cut a
variety of fabrics and provide many years of trouble
free service. This pneumatic cutter is equipped with a
heavy duty pneumatic motor and can be used primarily
for heavier types of material that cannot be cut with our
now world-famous Chickadee Machine. The maximum
output is 1/3 horsepower and should run at 90 psi with
a 20,000 rpm motor speed. This machine should not be
run with less than 60 psi.

BALL TIP AND SHEAR PLATE FOOT
OPTIONAL*

A ball tip (109C5-1) for cutting loosely woven materials
and shear plate foot (68C3-4) for additional support and
cutting accuracy are optional. To attach shear plate foot
to shear plate (726C1-5) use allen key (95C5-7) as
illustrated .

WARNING

Before performing any of the following
procedures, make sure the air line has been
disengaged.

TO LUBRICATE

A few drops of 30 weight, non-detergent machine oil twice
a day while operating are all that is required to keep the
buzzaird lubricated. The partsillustration (page 15) clearly
indicates the three recommended lubrication points. To lu-
bricate gears, remove plug (point C)- inject grease once a
day. Eastman Gear Lubricant Special Formula (242C2) is
recommended. Be sure oil felt (191C1-26) is kept clean and
moist with oil.

TO REMOVE KNIFE

Remove lock nut (4C1-194) turn counter-clockwise and
lift knife from the gear. When replacing knife
(80C1-123) be sure the knife is installed so that the
Eastman name is in the outward position.

S\

ILLUSTRATED N
PARTS LIST

Part No. Description

ACT-AM L coconecomenmsmon i s TR KNIFE LOCK NUT
4C3-12.. <eeeee. ADJUSTING NUT
12C15-57 . -.... SPRING WASHER
T2C15-T4 oottt THRUST WASHER
12C15-95 . ASHER FOR KNIFE GUARD
17C15-127 weeres. PIN
18C6-23 RETAINING RING
18C6-35 RETAINING RING
20C5-21 — CLAMP SCREW
20C12-117 . SCRE 32 x 3/8 FLAT HEAD
20C13-56 . SCREW 6-32 x 3/4 SOCKET SET
0] o 12 -1 NS SET SCREW
21C5-4 .. HARPENER BUSHING
25C4-150 uviiiiiiiciiiieereee e e KNIFE GUARD

29C6-142 . .. MOTOR ADAPTER
FAC10-137 wovessnsumnvemos s SHARPENER SPRING
BACTOABY . vusivimavesismsosavieasisemss oy ve e vis KNIFE SPRING
BACA-35 oo PLUG
B3C3-21 Liiiiisiininisnnrsenenesnenssnsssnenessasssens SHARPENER BUTTON
* BBEBHY i R e SHEAR FOOT
=146 L o RS S D KNIFE
] 65 . ALLEN KEY
T 109C5-T it BALL TIP
1200140 1uieiiiisnismnnsemssnnssnnsnsssnssnsssssssessermnessessnnsnes KNIFE PLOW
1DICA2E e vevvinminimssnioa s i it v saim sni sasn venon OIL FELT
200C1-11 wviviian DRIVER FOR MOTOR SHAFT
300C12-6 ...ccuvueee . SCREW, 8-32 x 1/2 ROUND HEAD (2 Req'd)
" 309C8-1 oo SCREW, 4-40 x 1/4 (2 Req'd)
S17C1-842 ciciiiiiiinanesarsonnnssanssnesanrasssssssssssussssesnings AIR MOT%

L KNIFE GEAR
5410122 uvimuminsmnssisisiniviviavisievsivivsions SHARPENING STONE
B36CT-3 . SHARPENER BRACKET
B37CT-12 it SHARPENER, COMPLETE
BATCT1-1 e, STANDARD HOUSING
8 D WORM, COMPLETE
F20CNA2 . vsssssnsnssommamsisitesnioi KNIFE ROD, COMPLETE
T2BC1-5 i e SHEAR PLATE
B17CT-1 e EXHAUST OVER HOSE
BITCT2 svsianinsisstiaitaess i esiostosnensennsansansonsansns AIR INTAKE HOSE
L MOTOR COUPLING

“These parts furnished on special order.

TO REPLACE SHARPENING STONE

Sharpening stone may be replaced as required without
disassembling cutting head. Remove knife lock nut
(4C1-194) and knife (80C1-123). Remove sharpener
button (63C3-21) and sharpener spring (34C10-131)
from rear of sharpener assembly. Sharpening stone and
bushing assembly can then be removed from front of
sharpener bracket (636C1-3). Remove retaining ring
(18C6-23) from shaft of sharpening stone (541C1-22)
and remove stone. Note: This procedure is reversed
when reassembling.

CARE AND MAINTENANCE OF THE MOTOR

An air line oiler and filter should be used for the best
performance of this pneumatic motor. The motor must
be lubricated and free of moisture. If an air line oiler and
filter is not available, a few drops of SAE 5 spindle oil
should be used several times a day in the air input line,

A

From the library of: Superior Sewing Machine & Supply LLC



K PLEASE SPECIFY

MACHINE NAME MAINTENANCE
AND SERIAL NUMBER OF THE MOTOR

WHEN ORDERING PARTS. 81712

Q, 517C1-842 ,~ 20C13-63
~ ~“POINT “C"” ,@ \ 200C1-11
~— 4 PLUG 54C4-35
~- & 822C1
18C6-35

29C6-142
647C1-1  653C1-1

120C1-40
726C1-5

20C13-56
/ TENSION“@
@, NUT A" 4c312 /@
/\ L

\w? % 34010163
/ @ 300C12'

20C5-21 - \_’ "_25(:4.150 // 20C12-117
300C12-6 } %/ 12C15-74
‘ 191C1-26 Y 524C1-21
/ o||_ — eaca2t \ 'y 80C1-123

e 34010-131 - =1/
I/ POINT D | =S 720C1-42
d) | | %
\ /10905-1 .
\ / g %

\ 541c1-22 636C1-3 N
12015.57 18C6—23 / *68C3-4 —ﬂ"'; \
/ . “9505-7 4C1-194
S~ 21054 309C8-1
637C1-12

INSTRUCTIONS FOR REPLACING DRIVER 200C1-11

. Rear bearing housing “C” is pressed on stub shaft of “E".

To remove, clamp bearing housing in soft jawed vise.

210C1 NEVER CLAMP SLEEVE DIAMETER “D” AS THIS

MIGHT CAUSE THE SLEEVE TO CRACK. With a drift

pin slightly smaller than the shaft diameter, lightly tap
shaft out of the bearing housing.

1. Remove retaining nut “A” from housing “B”, while holding
housing in a soft jawed vise by the flats. Insert spanner

wrench and turn counter clockwise to remove nut. 5. Thesleeve “D"” will now slide off assembly “E” and “F".
2. Slide driver assembly “C”, “D", “E” and “F’ out of housing. 6. Remove the driver “F’ by clamping rotor at the vane
. diameter “E” in a soft jawed vise and turn counter
3. BEFORE PROCEEDING FURTHER — Note the clockwise with a wrench on the flats of driver “'F".
orientation of the pins in the bearing housings “C” and “'E”, .
with respect to the pockets in the sleeves “D”. THESE 7. Re-assemble in reverse of the above Procedur!:. A”ft'e’r
PARTS MUST BE ASSEMBLED IN EXACTLY THE completing assembly, check for free rotation of driver “F”.
SAME WAY. Remedy any binding or chatter caused by the rear bearing
housing being too tight by inserting a drift pin and tap end
\ of stub shaft on “E"” lightly to loosen assembly. AK'IS

From the library of: Superior Sewing Machine & Supply LLC



302C15-8

20C13-103

667C1-22 —
667C1-23
667C1-24

i
|
|
|
I
|
|
[
|
|
|
|
[
|
|
: 667C1-25
!
r
I
L

. §67C1-26
ﬁ a7Cc321
= 667C1-27

y\ 3 EASTMAN| | |EASTMAN| | |[EASTMAN| | |[EASTMAN EASTA&AN
5! 667C1-28 10A 10A 10A 15A 25
@)9\ = 380V 3~ || 220V 3~ [ [ 220V ~ || [ 120V ~ 42V _~
w2z w Z w oz woz Wz
593 [ ges g9 |45 9 5 S s S
el el S
(M=) ()| r= J|(0=1 J|[{0="1
Description Part No.
Attachment Plug _— 523C1-99 523C1-100 523C1-101 523C1-102 523C1-103
Cord Sleeve 1C13.27 1 1 1 1 1
U-Lock Screw 20C13-103 4 4 3 3 3
Spring 34C10-170 1 1 1 1 1
Terminal Sleeve 47C3-19 1 1 1 1 1
Terminal Sleeve (current) 47C3-20 2 3 1 1 1
Terminal Sleeve (current) 47C3.21 1 - 1 1 1
Cordclamp 50C7-27 1 1 1 1 1
Attachment Plug Cover 1 1 1 1 1
Attachment Plug Body 82C1-45 1 - — - -
Attachment Plug Body 82C1-46 — 1 -_ -
Attachment Plug Body 82C1-47 - - = =
Attachment Plug Body 82C1.48 — — — 1 —
Attachment Plug Body 82C1-49 - - — - 1
Rivet 91C4-22 1 1 1 1 1
Thumb Clip 98C4-37 1 1 1 1 1
Screw #4-40 x 3/8 Round Hd 300C8-1 — — 2 2 -
Screw #4-40 x 1/2 Round Hd 300C8-2 2 2 — — 2
Screw #4-40 x 7/8 Flat Hd 302C8-8 1 1 1 1 1
Terminal Block = 508C1-99 508C1-100 508C1-101 508C1-102 508C1-103
U-Lock Screw 20C13-103 4 4 3 3 3
Terminal Block Bottom 51C1-61 1 1 1 1 1
Terminal Block Top 1 1 1 1 1
Screw #10-32 x 1-1/8 Flat Hd 302C15-8 2 2 2 2 2
Terminal Contact w/pin E 667C1-22 1 1 1 1 1
Terminal Contact w/pin L1,N 667C1-23 1 1 1 — -
Terminal Contact w/pin L2 667C1.24 1 1 — 1 —
Terminal Contact w/pin L3 667C1-25 — 1 — — 1
Terminal Contact wipin L1,N 667C1-26 — — — 1 1
Terminal Contact wipin L2 667C1-27 — - 1 - -
Terminal Contact wipin L3 667C1.28 1 — — - -
We guarantee our machines for six months from date of invoice against
defective parts and workmanship and will repair or replace any machine
GUA RA NTEE going wrong from these causes when returned to us carrying charges
prepaid. This guarantee does not contemplate making good damage
caused by misuse or neglect; and is void if other than genuine Eastman
knives, emery wheels and parts are used in the machine.

TERMINAL BLOCK 34C10-170

PATENT PENDING ,ﬂ/ = 53C3-18
508C1-100 ‘ ‘ 1C13-27
SHOWN - 300C8-2
| GROUND
98ca-37 | | LEAD LiN L2

PLEASE SPECIFY
VOLTAGE WHEN

50(:7-2?\_'&__”-)7 W Le &
ORDERING PARTS D

\N«gc

ATTACHMENT PLUG
PATENT PENDING
523C1-100
SHOWN

WARNING Electrical connections to this device should be

i ) made by a qualified electrician who is familiar with
Wiring Instructions | applicable codes and regulations. To ensure
Eastman tcnptlaratolr srfFEly. a gﬂ_lound Iead must be connected

o terminal “E” on the attachment plug. Disconnect

Attachment Plugs this equipment from electrical powepar t:?elore pro-
ceeding with any disassembly for adjustment in-
spection or repair.

Eastmammemifm

COMPANY

779 Washington St., Buffalo, N.Y. 14203-1396 U.S.A.® (716)856-2200 Telex 4432018 Cable EMCO BUF ®Fax (716)856-1140

Manufacturers of Eastman Cloth Cutting and Cloth Spreading Machines

FormC-1206 Revised 11/91

(@ 1990, 1991 Eastman Machine Company Printed in US.A.

From the library of: Superior Sewing Machine & Supply LLC





